
 

環境 
JR 

15 - 139 

ブラジル国 
パラナ州衛生公社（SANEPAR） 

 
 

 
 
 
 
 
 
 
 
 
 

ブラジル国パラナ州 
上下水道システム運営・維持管理能力 

強化プロジェクト 
（円借款附帯プロジェクト） 

 
 
 
 
 
 

プロジェクト業務完了報告書 
 

ボリューム II 
 

-- 添付資料 -- 
 
 
 

平成 27 年 9 月 
(2015 年) 

 
 
 

独立行政法人 
国際協力機構(JICA) 

 
 
 
 

株式会社日水コン 



 

 
 





 

 

 
ブラジル国パラナ州 

上下水道システム運営・維持管理能力強化プロジェクト 
（円借款附帯プロ） 

 
 

プロジェクト業務完了報告書 
 

ボリューム II 
 

--- 添付資料 --- 
 

第 2 章：  
A2-1 C/P による供与機材受領レター 

  
第 3 章：  

A3-1 プロジェクト・デザイン・マトリックス（PDM）の変遷 
  

第 4 章：  
A4-1 下水管路維持管理の現状調査結果 
A4-2 水質測定による浸入水量の調査方法 
A4-3 CMA パイロットエリアの流量調査 
A4-4 沿岸部パイロットエリアの流量調査 
A4-5 下水管の更生工法による部分補修デモ施工についての考察 

 
第 5 章：  

A5-1 対象下水処理場の概要調査 
A5-2 対象下水処理場及びポンプ場の現況調査 

 
第 6 章： 

A6-1 対象浄水場の PI データ 
[...]
 補修材料が下水管に圧着しておらず隙間が見られた 

 破損箇所から侵入した木の根が確認された 

 補修材料端部から木の根までの距離が短く、補修材料の中心に破損個所がセッ

トできていないように見受けられた 

 

２ 失敗施工の原因の推定 

  施工後に挿入式 TV カメラで撮影された画像によると、失敗施工の原因として次の事柄が

確認又は推定される。 

 下水管内に侵入した木の根の突出しにより、補修材料が下水管に圧着できなか

った。 

 上記に加え、下水の量が多く補修材料の下水管への圧着を妨げた。 

 木の根の突出しが補修材料の端部に近かったため、補修材料が下水管に圧着で

きなかった。 

 

３ 一般的な補修工法に必要な施工条件 

日本における今回のデモ施工と類似した工法（FRP 内面補修工法＜熱硬化＞）の施工仕様

と施工条件は以下の通りである。 



 

 

◆仕様 

既設管径 φ150mm～φ600mm 

既設管種 鉄筋コンクリート管、陶管、PVC 管 

更生幅 標準幅 400mm、ロング幅 1000mm 

複合管の外圧強度 新管と同等以上 

複合管の外圧疲労 

下限荷重 340kgf～上限荷重 1,020kgfで 200万回

荷重後異常なし 

その後の外圧強度；破壊荷重 31.1KN/m 

(3.167kgf/m) 

対高圧洗浄 
ポンプ圧力 15Mpa(150kgf/cm2)で一回につき５

秒間 50 回噴射後異常なし 

施工時間 

標準施工（準備工～片付け工） 

1 時間 50 分から 2 時間 

（1 スパン 1 ヶ所補修の場合） 

 

◆施工条件 

作業位置 マンホール間隔 120m 以内 

マンホール形状 内径 500mm 以上 

許容下水量 流れている程度、TV カメラ調査が可能な程度 

既設管の損傷

状態 

1) 破損 
標準幅；200mm 以内の欠落まで可 

ロング幅；800mm 以内の欠落まで可 

2) クラック 全円周、管の断面が維持されていれば可 

3) 目地ずれ（段差） 管の厚み以上、管径の 1/4D 以内 

4) たるみ、蛇行 管径の 1/3D 以内 

5) 管路の屈曲 45 度以上 

6) 堆積物 

（モルタル付着等） 

管径の 1/5D 以内 

それ以上は事前処理が必要 

7) 浸入水 

流れ落ちる程度は可 

目安；水量２ℓ/min かつ 

   水圧 0.05Mpa(o.5kgf/cm2) 

8) 取付管突き出し 管径の 1/5D 以内 

9) 管の腐食 鉄筋露出可（スリーブがパンクしない程度） 

 

４ 失敗の原因と対策 

4-1 施工条件からみた失敗の原因 

3 で示した部分補修工法の施工条件からみた失敗の原因は下記のとおりである。 

木の根の突き出しについての施工条件の記載はないが、一般に侵入した木の根は除去する

ものとされている。また、堆積物や取付管の突き出しに関する施工条件が管径の 1/5D 以内で



あることから今回のデモ施工では侵入していた木の根を除去せず施工したことが失敗の主要

因と推定される。 

また、補修機に水抜き穴が設けられていることから一定量の下水が流れていても施工可能

ではあるが、今回のデモ施工では、TV カメラでの撮影が困難な程度の下水が流れており、補

修機装着時に一時止水したものの養生期間を含めた止水を行わなかったことも失敗の一因と

考えられる。 

なお、施工条件からみると、更正幅として管の破損部分から 100mm の余裕があれば施工

可能とされているが、更正材料からかなり近い位置に木の根が見えていたことから、補修機

の位置の設定にも問題があったことが推定される。 

4-2 対策 

今回の失敗施工に限った対策は次の通りである。ただし、3 番目の項目は、施工実績を重

ねることにより改善が期待できる 

 下水管内に侵入した木の根を完全に除去してから施工する。 

 補修機のセット時及びその後の一定時間は、できるだけ下水を止めて施工する。 

 損傷部分を、補修機の中心にセットする。 

 

５ SANEPAR で適用するための条件 

5-1 施工条件の確保 

３で示した既設管の損傷状態についての施工条件を評価すると、下記のとおりとなる。 

1) 破損や 2) クラックはかなり損傷が重大でも施工可能である 

  3) 目地ずれや 4) たるみ、蛇行 は、下水管の流下能力に問題が生じるため、これが大きい

場合は、管の布設替えを行うことになる 

  5) 管の屈曲は通常の場合問題にならない 

  7) 浸入水は水量や水圧を見て施工の可否を判断する 

6) 堆積物、侵入した木の根や 8) 突き出した取付管の除去が重要なポイントとなる 

9) 著しい腐食が見られる場合は、施工の可否を判断する 

  ここで、更生工法による下水管の部分補修を行うには、6) 堆積物、侵入した木の根や 8) 突

き出した取付管の除去について、非開削で行うことが必要になる。なぜならば、下水管の補修

を更生工法すなわち非開削工法で行っても、侵入した木の根の除去や付着したモルタルの除去、

突き出した取付管の除去を開削工法で行っていては意味がないからである。人孔間のスパン単

位の更生工法については、障害物の除去などのために一部区間を開削工法で行っても、全体を

非開削工法で工事を実施するメリットがあるかもしれないが、部分補修工法についてはメリッ

トがない。 

 

5-2 SANEPAR での部分補修工法の適用の可能性 

日本においては、侵入した木の根の除去や付着したモルタルの除去、突き出した取付管の除

去をマンホール内からの作業で行う方法が確立している。具体的な方法は、自走式 TV カメラ

で作業を確認しながら、高圧洗浄車の高圧水で切り取りまたは除去する方法や、更生工法施工

後に取付管の穴を開ける穿孔機械を用いて切り取る方法が用いられている。しかし、SANEPAR

を含めたブラジルでは、このような方法・技術が一般に用いられている状況にない。現時点で

は、非開削工法による障害物除去が出来ないことを前提に、工法の選定を行う必要がある。こ



のとき、更生工法による下水管の部分補修が適用できるケースは多くないと思われる。 

しかしながら、下水管調査用の TV カメラが整備されている中で、特殊な高圧洗浄ノズルを

用いた障害物の除去技術を確立し、併せて更生工法による下水管の部分補修を進めていくこと

が考えられる。 



 

A5-1 対象下水処理場の概要調査  





- 1 - 

Reconnaissance Survey for the Target STPs 

(1)-3-1 Present situation of STP 

＜STP of CMA＞ 

(1)-3-1-1 Sao Jorge STP 

 Capacity: 70 l/sec (6,048 m3/day) 

 Process : UASB + DAF（Dissolved air floatation） 

 Situation of Treatment : 

Influent : At present, organic load increased higher than last 

year. Sometimes influent COD exceeds 1,000mg/L. The 

source of wastewater is not known yet. Automatic operation 

of two submerged pumps. Number of operator at night is 

one person until 10pm, no one until morning next day, while 

three persons at daytime. 

UASB: Removal rate of UASB is approximately 70%. 

Higher COD value of effluent is caused by higher influent. 

Addition of Hydrogen peroxide: To control odor problems, oxygen peroxide is added to the effluent 

conduit of UASB. Oxygen peroxide is safer and more effective than chlorine gas of the past. 

DAF: Stop operation at present. However, floatation tank is used as a settling one by introducing UASB 

effluent. Operation of DAF is completely manual. To operate 24hours a day, the plant lacks operators. 

Sludge drying bed: Once in every 40 days, the withdrawal of sludge from the UASB is made. Every 

time 200m3 of sludge is discarded. Dried sludge is conveyed to CIC Xisto and mixed with lime and used 

for agriculture. 

(1)-3-1-2 Santa Quiteria STP 

 Capacity: 450 l/sec (38,880 m3/day) 

 Process: UASB + DAF（Dissolved air floatation） 

 Situation of Treatment:  

Influent: When it rains, influent water level increase 1m more. Normally, influent flow ranges around 

400 L/sec. The flow peaks from 12 (noon) to 16 (4pm), while 200 L/sec for night time. On the other 



- 2 - 

hand, the amount increases higher than 600 to 800 L/sec in rain storms, although the sewage system 

belongs to Separate System. Submerged Pumps were of 3 units. 

UASB: The 

dimension of 

UASB unit is 

21m(W)×21m(L

)×5m(H), Height 

of sludge blanket 

is measured 

routinely by 

sticking a transparent pipe into the tank. Though odor protection cover over the UASB was made by FRP, 

there is corrosion problem. To get on those covers is prohibited. Each UASB unit has an inscribed angle 

distributor. To avoid clogging of it, cleaning of screen and piping is major maintenance work. At 

beginning, a cover unit was installed for it, but in practice, the cover was removed because of its 

maintenance work. Corrosion level of upper part of effluent conduit is remarkable. Corrosion invaded 

until the crusher layer. 

Addition of Chlorine to effluent of UASB: In practice, further countermeasure is taken as chlorine gas 

is added to effluent of UASB to oxidize hydrogen-sulfide. In spite of the reduction of hydrogen sulfide 

in the effluent by dosing chlorine gas to the effluent, there is some fear of turbidity increase because of 

the dosing( i.e. precipitation of sulfur). 

DAF: Scum rise is already seen in open conduits 

before entering floatation unit. Operational period is 

5min operation, 10min of suspension. Frequent 

faults occur. The cause of derailment is thought to 

be too long span of sludge collector. 

Sludge Dewatering Machine: Made in France. 

Only one unit is installed. In the past when failure 

was occurred, long period was needed as parts was 

not available soon. So in those days, floatation 

could not be operated thus made effluent quality worth for a long time. 

Stockyard of Dewatered Sludge: Dewatered sludge is mixed with lime (dose rate is 57% of dry solid of 

sludge) and keep pH over 12 for one month. In those holding period, parasite eggs will be annihilated. In 

one month, after checking parasite egg and heavy metal content, the sludge will be used for agriculture 

field of beans and corns. 



- 3 - 

(1)-3-1-3 CIC Xisto STP 

 Capacity: 490 l/sec (42,336 m3/day) 

 Process: UASB + （un-aerated） Lagoon 

 Situation of Treatment:  

Influent: Depth of sewer main entering the plant seems relatively 

shallow. Sometimes, there may have unusual dark influent (as 

witnessed on 22nd of October) that was brought about by some 

factories upstream. (However, any suspect has not been pointed 

out so far.) Three submerged pumps. One of them is for a spare. 

Because of low performance of the existing mechanical screen, 

another screen was installed which operator must clean every two 

or three times per a shift. 

UASB: Being suffered by settlement of facility, overflow weirs could not keep horizontal and cannot 

provide uniform overflow. The gas-liquid separator that had been said to be able to sustain for 10 years 

could not keep its original position and had floated itself two years ago. The situation continues to this 

day. Almost all the UASB tanks continue operation without solving problems of collapsed separator 

sheet. Insufficient gas separation brings high odor strength problems of the plant site. Scum buildup 

problem is remarkable. 

Addition of Chlorine to effluent of UASB: The plant doses chlorine gas to the effluent of UASB to 

reduce odor from the lagoon. 

LAGOON: No aerator at present. There is a plan to install aerators to the lagoon to increase treatment 

capacity of 420 l/sec（36,288 m3/day）. (However, the point was not clear whether it has a plan to build 

another lagoon or not.) 

Sludge dewatering machine: Sludge drawn from UASB is dewatered by a centrifugal dewatering 

machine, mixed with lime and stored and finally used for agriculture. 

(1)-3-1-4 Atuba Sul STP 

 Capacity: 1,120 l/sec (96,768 m3/day) 

 Process: UASB + DAF（Dissolved air floatation） 

 Situation of Treatment:  

Influent: Depth of sewer main entering the plant seems to be 4m depth from the ground. Substantial 



- 4 - 

amount of screen debris is discovered (when sampling tube was got around by those debris). The JICA 

team noticed blackish wastewater 3m depth from the ground which flows into pump well. Three screw 

type main lifting pumps are installed. Normally, one unit is operated. Basically there is no need of 

control for pump operation. Normally one pump is operated while another one is added when increase of 

inflow. Mechanical screen (2 units). 

After the screens, there is a weir to bypass the surplus wastewater when sewage flows beyond the 

treatment capacity. At the time of visit, water level is scarcely below the overflow level. However, when 

entering into UASB, its concentration increase substantially due to the in-site side stream ( see cylinder 

sample). 

Samples of every hour were collected from 2PM of 15 Oct. to 1PM of 16. The influent concentration 

increase from 6PM a little, but decrease by 2AM. 

UASB: Total 16 units. Each tank capacity 2,000m3. Retention time that does not include in-site recycling 

wastewater remains around 9 hours. Concrete covers are installed as they were built, while FRP covers 

seemed to be removed because of some disadvantage. The chlorine gas is added to effluent of UASB to 

reduce odor emitted from the effluent. There is a bypass route to pass effluent 

of 

UASB directly to the final effluent conduit. On the 15th and 16th of Oct. when some failure was 

occurred to the DAF, 500 ℓ/sec of effluent UASB was bypassed to the final effluent conduit while design 

total treating capacity is 1,000ℓ/sec.  

DAF: Treatment capacity is said to reach 280 ℓ/sec for average, 420 l/sec for maximum.(32,288 m3/day）. 

Retention time is 20min. Four units were estimated to be able to treat 800ℓ/sec in all. Ferric Chloride is 

added as a coagulant. Dose rate is 60 mgFeCl3/L. Accidents in which froth collector chain ran off the 

wheel occur frequently. SANEPAR required the contractor to repair and improve the situations. However 

the company could not correspond satisfactorily and SANEPAR ceased dealing with the contractor. 



- 5 - 

Frequent failures were reported such as froth collectors ran off the wheel. Urgent countermeasure is 

needed. As stated before, long absence of operation of DAF is directly connected to getting worth of 

final effluent. 

 

 

Sludge Dewatering Machine: Two units. French made. Sludge cakes leaking from between two 

filter-meshes and insufficient cake separation which deteriorate quality of filtrate was confirmed. Total 

amount of sludge cake production is designed to 1,400 ton/month. When 26days of operation is 

supposed, daily rate 

should be 54 tons. 

Amount of daily 

dewatering sludge 

should be 11 m3 

from UASB, while 

294 m3 from DAF. 

Stockyard of Dewatered Sludge: After mixed with lime, sludge cake is preserved for one month. It can 

only be used as a fertilizer for soybeans and corns after sterilization of coliform（103 MPN）and Ascaris 

egg and low content of heavy metals were confirmed. Distance to the sludge utilization site is around 

150 km. At present, Curitiba city office has a landfill site only for garbage and does not accept sewage 

sludge. So incineration process might be needed in future (from the point of view of person handling the 

process). For the time being, "Drying Process" is said now being planned. 

(1)-3-1-5 Fazenda Rio Grande STP 



- 6 - 

 Capacity: 210 l/sec (18,144 m3/day) 

 Process: UASB + (aerated and un-aerated) Lagoon 

 Situation of Treatment:  

Influent: Depth of influent sewage from the ground seemed to be around 4m. The color of sewage was 

remarkably blackish. The lifting pumps are of submerged pumps as those of other plants. Number of 

units is three. Grit chamber is installed one unit of circular one as those of other plants. 

UASB: Three units of UASB are installed. The 

unit has a new scum removing device using 

gate-mechanism. One unit is planned to be 

installed additionally in future. As for the 

treatment of UASB, the effluent seemed better in 

transparence and odor emission compared with 

those of other UASB facilities in Curitiba-city. The 

reason has been assumed of the low loadings 

around one fourth of the design value. At the time 

of visit, retention time of UASB is around 30 hours, while the design standard was set to 8 hours. Under 

those light load UASB seems to give relatively good quality effluent. 

LAGOON: There is one unit of 

Lagoon. The Lagoon is separated into 

two parts. In the first half, 5 aerators 

are installed, while the latter half 

remains sedimentation area where 

effluent of Lagoon is withdrawn from 

relatively midpoint of the area. Further 

more, there is no odor detected around 

the lagoon as aerators are installed. 

Also no foams build-up was discovered on the lagoon surface. On the other hand, tendency of greenish 

of lagoon effluent is remarkable. This is due to the algae build-up as the poor removal of nitrogen and 

phosphorus effluent has been kept longer period with sufficient light under warm temperature. The 

countermeasure should only be existed to eliminate those causes. 

(1)-3-1-6 Padilha Sul STP 

 Capacity: 420 l/sec (36,288 m3/day) 

 Process: UASB + (un-aerated) Lagoon 



- 7 - 

 Situation of Treatment:  

Influent: Three units of submerged pump are installed. One unit is operated continuously. Fine screens 

are installed two 

units of mechanical 

and one unit of 

manual scrape. 

Efficiency of those 

mechanical screens 

were assumed low and the plan is going on to replace to other products. Grit chamber is installed one 

unit of circular one as those of other plants. 

 UASB: As the influent amount ranges about the design value 

with the operation of 6 units of UASB, odor is remarkably 

detected for whole plant site to meet the odor problem, hydrogen 

peroxide is added to the effluent of UASB. Scum build-up rate 

seems to exceed the removal rate and scum remains untreated and 

dried on the surface of UASB. Removed scum is conveyed to 

Belem sewage treatment plant and is treated by casting to influent sewage. Impression of effluent on the 

site was tolerable level. 

LAGOON: Addition of Hydrogen Peroxide to the effluent of UASB is estimated high in improving 

odor emission from the lagoon Hereafter the plan is going on to install aerators to the lagoon to expect 

further improvement. The both lagoons are operated parallel. In the future, a pump system is planned to 

withdraw settled sludge from the lagoon. At present, Hydrogen Peroxide is dosed again to the effluent of 

lagoon. 

(1)-3-1-7 Belem STP 

 Capacity: 840 l/sec (72,576 m3/day) 

 Process: OD 

 Situation of Treatment:  

Influent: The pump type is screw pump. One unit of 2,200 

L/sec, two units of 1,100 L/sec are installed. The screw 

pumps receive favorable evaluation by the operators 

because of less trouble. Sewage after lifting pumps flows 

into a conduit to pass screens one by mechanical driven 



- 8 - 

then manual scraping and flows to a grit chamber. 

OD: OD has 16 units of mechanical aerators and each reveals strong agitation. These aerators are 

operated by intervals controlled by MLDO, although all aerators are operated continuously because of 

overload situation at present. Operation is controlled around MLSS 5,000mg/L, MLDO 0.5 to 1.5mg/L. 

Monitoring instrument is not installed for MLDO. The value is measured in the laboratory. Thick layer 

of scum is 

floating over the 

channel of OD 

tank seemingly 

because of high 

concentration of 

MLSS. The scum buildup seemed to be brought by low efficient performance of the aerators which is apt 

to cause unnecessary turbulance of liquid surface and make fine bubbles which might to adhere the 

sludge One of the 

two 

sedimentation 

tanks were 

covered with 

scum built up the 

water surface. 

The main reason 

is because of over load operation to avoid discharge untreated wastewater which flows into the plant 

recently. 

Sludge Dewatering Machine: Sludge dewatering is attained by three centrifugal dewatering machines. 

At the time of visit, dewatering has been stopped because of lack of space to store dewatered sludge 

which 

follows 

dewaterin

g. On the 

other hand, 

water 

content of 

dewatered sludge is pretty high as a part of the dewatered sludge was remained. 

Stockyard of Dewatered Sludge: The major characteristics of this plant should be on this large sludge 

holding yard. Recently roofing was being constructed to make drying to be stable as it should be called 



- 9 - 

improvement work. However, occupying of so much space by sludge holding tank should be 

extraordinary as a sense of Japanese practice. Furthermore stop of dewatering process because of lack of 

holding space on such large plant might not be understandable from the sense of Japanese practice. 

＜STP of coastal area＞ 

(1)-3-1-8 Guaraquecaba STP 

 Capacity: 30 l/sec (2,592 m3/day) 

 Process: UASB + BAF(Biological Aerated Filter) 

 Situation of Treatment:  

Influent: Raw sewage is received by pressure sewer from a pumping station. Screen is of manual bar 

screen. 

UASB：Plant capacity is said to be 

30 L/sec. In those conditions, the 

retention time will be 9.3 hr. 

Effluent seemed clear when seen at 

the overflow notch. However at 

collective point the effluent showed 

much darker, which indicates 

sludge was eluted from somewhere 

else in the tank. No scum was 

observed. 

ＢＡＦ: Volume of BAF is (supposed to be) 64 m3 as the dimensions are estimated to 4m×4m×4mH. The 

retention time is at present 1.5hr. Plastic scraps are used as contact media inside. No need of backwash. 

It started operation from May 2012. Covering net to prevent bubbles from blow away. Too much foam is 

built up and treatment level seems insufficient. Improper contact media may causes less efficiency of 

treatment. The volume of sedimentation tank is supposed 615 m3,as the dimension is estimated to be 

14m diameter by 4mH. Before starting operation of BAF, the sedimentation tank has been used for 

settling of solid from effluent of UASB. 



- 10 - 

 

 Sludge drying bed: All the sludge is 

withdrawn from UASB and dewatered and 

dried in sludge drying bed. License for 

agricultural use is already obtained. However, 

agriculture here does not have need for such 

materials, and sludge has not been used so far. 

At present, possibility use as land filling soil 

is being considered. 

(1)-3-1-9 Guaratuba STP 

 Capacity: 210 l/sec (18,144 m3/day) 

 Process: UASB + (aerated) Lagoon 

 Situation of Treatment:  

Influent: Sewage is pumped up directly to the STP via 

4 pumping stations from north, south, east and west 

directions. The sewer connection rate remains about 

40% at present, the plan is going on to cover as much 

as 80% by developing sewer service area near the STP. 

Screen consists of two kinds; manual and mechanical 

for each. The mechanical one has been stopped 

and been waiting for repair because it had 

damage from a timber stuck accident. Putrid 

sewer is received and mal odor becomes high 

around raw sewer receiving chamber especially 

at rain. The large volume of equalization tanks 

of upstream pumping stations and development 

of anaerobic reaction in the pressure sewers are 



- 11 - 

presumed as the causes. At summer sea bathing season, the amount of flow increases to large extent. 

UASB：There are 3 UASB tanks. The retention time in winter is 16 hours, while 9 to 10 hours in summer 

which is high season for this coastal area. Production of methane gas is high (as 70% removal rate 

against influent). The piping system which was installed to break scum build-up has not revealed good 

from the beginning. Two UASB tanks are operated (daily alternated manner) except high peaks in 

summer. UASB as a whole was covered by PC plates, but odor is leaking from some openings and not so 

perfect On the other hand, scum build-up was not so remarkable. The reason for this is explained as 

practicing scum removal twice in a day is working for the elimination of scum although there might be 

other effect depending on influent sewage. i.e. longer holding time in sewer pipes might accelerate oil 

decomposition. On the other side, effluent of UASB has scarcely no evident of sludge overflow, the 

color was still blackish. 

LAGOON: The lagoon is divided into 2 sections, upper part is aerated zone, and down part is 

un-aerated (settling) zone. Retention time of lagoon is 20 to 29 days in winter, 16 to 20 days in summer. 

Sludge has not withdrawn from the lagoon yet. At first, the lagoon had 15 units of aerators, but many of 

them being 

faced severe 

corrosive gas 

and broke 

down and 

only 4 units 

are surviving. 

Foam is building up on the surface of lagoon. Algae are apt to grow after rain season and effluent 

becomes greenish. 

Sludge drying bed: The sludge withdrawn 

from UASB is dried naturally on the sludge 

drying beds and mixed with lime and stored 

on the pile in the plant site. The plant start 

operation on 2004, but sludge has not carried 

out so far. In the original plan, sludge was 

concentrated in the thickener and dewatered 

by centrifugal machine. However, at the final stage, the plan was altered to present combination. The 

sludge is withdrawn once a month (once in three months for each unit of UASB). 

(1)-3-1-10 Matinhos STP 

 Capacity: 210 l/sec (18,144 m3/day) 



- 12 - 

 Process: UASB + DAF（Dissolved air floatation） 

 Situation of Treatment:  

Influent: Raw sewage is received by pressure sewer from a pumping station. Screen if of two types; 

manual bar screen and mechanical one. Mechanical instruments have been wrong and settled grit has 

been removed by draining the chamber regularly. 

 

 

UASB: Six units of UASB 

DAF: Having three units of DAF as current treatment facility. However, operation of the facility 

practiced recently. Formerly, DAF 

facility has not been operated because 

the effluent quality has been well 

under the standard without DAF, and 

because it needs to manual-operate 

froth collectors (and watch for any 

trouble in collector mechanism). In 

coastal area where personnel are 

limited, the operation of DAF thus 

has been delayed. At present, another 

type of pump "Micro-bubble pump" 

is now on test operation. As the test 

result revealed good performance, a 

plan is now going on to promote 

introducing the same type of pump to all other plants in SANEPAR. Green part is of the "Micro-bubble 

pump" now testing. Principle is that an ejector is installed on the upstream side of the pump and air is 

aspirated into the water stream and given pressure and mixing by the pump impellers and pressured 

saturated water is conveyed to the holding tank. No need of air compressor and easier operation is the 

merit. 



- 13 - 

Sludge drying bed: More than 30days are needed to make sludge dry. At present, construction of 

additional drying bed is planned. Like other treatment plants, final disposal of sludge has not established 

yet. Sludge is stored inside the plant site. After operation of DAF is started, sludge treatment and 

disposal of DAF have to be needed. At present, temporary pipe is laid out to sludge drying bed and DAF 

sludge is dewatered and dried there. Increasing sludge disposal will possibly be the problem in future. 

 

(1)-3-1-11 Morretes STP 

 Capacity: 35 l/sec (3,024 m3/day) 

 Process: UASB + BAF(Biological Aerated Filter) 

 Situation of Treatment:  

Influent: Raw sewage is received by pressure sewer from a pumping station. Influent sewage keeps low 

in concentration. The problem is thought to be of sewer pipes. The reason should be explained as such 

that the sewage collection system only covers 40% of water supply area but receives almost equal 

amount of sewage to the whole amount of the water supply already. BOD of influent in 2011 is mostly 

less than 100 mg/L. Screen if of two types; manual bar screen and mechanical one. Circular type of grit 

chamber with an air lift type sand lifter. 

UASB: Volume of UASB is 1,000 m3, retention time is 8 hours. All the designs including other facilities 

are same as those of Guaraquecabe. UASB proves no remarkable floating scum and no sludge flock 

overflow and maintains 

relatively preferable 

treatment. No odor 

noticed from UASB. On 

the other hand, when 

sampling sludge from 

UASB, extraordinary 



- 14 - 

thickened sludge (apparently 10% of solid concentration) was drawn from the bottom of the tank. 

ＢＡＦ: Volume of BAF is supposed to be 64 ㎥ as the dimensions are estimated to 4m×4m×4mH. 

Relatively large contact materials are accumulated 2.5m high. (Photo is of partially broken.)。Contrary to 

the general "Biological Aerated Filters" that usually has down-flow system, this type of filter adopts 

upflow type which should be 

considered unique. The 

volume of sedimentation tank 

is supposed 615 ㎥ as, the 

dimension is estimated to 14m 

diameter by 4mH. Retention 

time is estimated to 4.9hours. 

Short period of retention and 

with too large material for 

BAF, degree of how much aerobic bio-film treatment functions is not clear. The BAF started operation 

only 4 months ago. 

Sludge drying bed: Centrifugal dewatering machine was originally designed in PARANASAN. But in 

practice, sludge drying bed is adopted. Sludge drawn from UASB is dried in the bed for 40 days, then 

mixed with lime and stored. Sludge from the 

sedimentation tank was designed to be 

discharged to UASB inlet. After the 

accumulation of floating sludge on the 

UASB became apparent, the sludge is 

conveyed to drying bed directly at present. 

Stored sludge has a license to be used for 

agriculture but no practice is made until 

now. (Just stored in the site now.) Until now, no stored sludge is exported to disposal site. At present, 

lack of sludge drying beds is apparent. Longer needs of period to dry sludge means longer sludge 

withdrawal intervals. 

(1)-3-1-12 Pontal do Parana 

STP 

 Capacity: 140 l/sec 

(12,100 m3/day) 

 Process: UASB + DAF（Dissolved air floatation） 

 Situation of Treatment:  



- 15 - 

Influent: Influent sewage is directly pumped from collective pumping station (EEE09) to receiving 

conduit of sewage treatment plant. At the time of visit, sewage flowed small quantity as 20 liters per 

second (1,28 ㎥ /day) of 

the average and the 

concentration seemed 

very low. On the other 

hand, in summer season, 

when the amount of flow 

increases much as 140 litter per second (12,096 m3/day), the concentration also increases. As for the 

screen, there is one mechanical unit and one manual one as those of other coastal area. Grit chamber is 

circular one as same as other coastal area. However, in this plant, the grit chamber is operated with 

stopped mechanical device of removing grit. So, dredging work has to be done every 30 to 40 days. 

UASB: The plant has 4 units of UASB tanks, each has volume of 1000 m3. For this case, the mean 

retention time for the design flow 140 litter per second (12,096 m3/day) will be 7.9 hours, while at the 

present when 20 litter per second (1,728 m3/day) will be long as 55.5 hours of light load. The operation 

of UASB under wet weather is pretty difficult to control as the sudden increase of flow produce 

overflow of sludge inside the UASB. So in some cases, the operation of bypassing UASB and directly 

introduce effluent of grit chamber to DAF is being done. Originally, UASB was covered by PC plate to 

hold odor gas inside. But after discovery of advancement of serious corrosion, PC plates have been 

removed totally. from the point of safety. For the inside the UASB tanks where anti-corrosion paint was 

practiced, the effect of anti-corrosion seemed remarkable. At the time of visit, operation was under low 

loading and so the time of fine quality of effluent. 

DAF: While the plant started 

operation in 2008, DAF had not 

been operated fully until recently 

because of the problems of the 

necessary manpower and the 

operational knowledge. However at the present, operation of DAF is restricted within daytime while in 

nighttime DAF receive flow without adding pressurized water nor coagulant dosing. As for froth 

skimming device, automatic operation is not adopted and is operated manually in order to meet accidents 

if it may happen. DAF facilities on this plant do not seem to have any problems regarding pressurizing 

pumps nor froth collectors as those of other plants. 

Sludge drying bed: At the time of visit, dried sludge had just removed from the sludge drying bed and 

sludge had just mixed with lime. As for sludge from DAF may be dewatered in the bag because of the 

operation hours remain small. As for the sludge disposal, the sludge had not ever transported outside and 



- 16 - 

no license is obtained yet for agriculture use. 

(1)-3-1-13 Summary of problems for STP of CMA 

From the above extracted problems (of total 60) by the baseline survey, further analysis was made as 

followings for CMA STP (7 STP, 40 problems) and for coastal area STP (5 STP, 20 problems). 

Table 3.3-2 shows the number of problems found in each STP. 

The table indicates CIC Xisto that suffers facility sink problem, damage in separators, and sludge 

accumulation in lagoon has exceedingly many problems. However number of visit there is most frequent 

because of water quality samplings while visit hours for Faz. Rio Grande and Padilha Sul was a limited 

one because of itinerary. So author would like to mention here that one cannot evaluate STP by those 

numbers of problems alone. 

Table 3.3-2 Number of problems for each STP of CMA 

 

Next, problems were classified into categories as in the following figure. The result shows the maximum 

problem is related with "UASB", next with "Sludge Treatment and Disposal", "Lagoon", "Final Effluent" 

and "Odor" as it follows. At this point, "Lagoon" must be noticed to have so many problems in fact as it 

has long been thought as easy to operate so far. 

0
1
2
3
4
5
6
7
8

S
e
w

e
r

M
ai

n
 p

u
m

p

S
c
re

e
n

U
A

S
B

D
A

F

L
A

G
O

O
N

B
A

F

O
D

F
in

al
 E

ff
lu

e
n
t

C
h
lo

ri
n
at

io
n

S
lu

dg
e

T
re

at
m

e
n
t

O
do

r

C
o
rr

o
si

o
n

S
af

e
ty

M
an

ag
e
m

e
n
t

In
du

st
ri
al

W
as

te
 W

at
e
r 

O
th

e
rs

 



- 17 - 

Fig. 3.3-1 Problems in categories for STP of CMA 

(1)-3-1-14 Summary of problems for STP of coastal area 

Table 3.3-3 shows the number of problems found in each STP. 

The table shows Guaraquecaba, a small STP of remote area has largest amount of problems. Guaratuba 

and Morretes also have problems. 

Table 3.3-3 Number of problems for each STP of coastal area 

 

Next, problems were classified into categories as in the following fig. 3.3-2. 

Most significant distinction in coastal area is that so many problems were found in "Influent Sewer". 

There contains "corrosibe tendency of influent" because sewage flows into STP via pressure sewer from 

pumping stations as well as garbage landfilling leachate and others. 

Odor problems however, were not recognized at any sites. However, the tendency may be effected by the 

fact the visiting was made in off season. 

It also should be notified that problem contains one that is apart from treatment plant itself such as 

"Others" category which includes lack of man power desposition problem at night time. 

0

1

2

3

4

5

S
e
w

e
r

M
ai

n 
p
u
m

p

S
c
re

e
n

U
A

S
B

D
A

F

L
A

G
O

O
N

B
A

F

O
D

F
in

a
l E

ff
lu

e
n
t

C
hl

o
ri
n
a
ti
o
n

S
lu

dg
e
 T

re
a
tm

e
n
t 

a
n
d

D
is

p
o
sa

l

O
d
o
r

C
o
rr

o
si

o
n

S
a
fe

ty
 M

a
n
a
ge

m
e
n
t

In
d
u
st

ri
a
l W

as
te

 W
a
te

r 

O
th

er
s

 

Fig. 3.3-2 Problems in categories for STP of coastal area 



- 18 - 

(1)-3-1-15 Classification of problems into the responsible sections 

Those problems were again classified into the sections in SANEPAR that are thought to have 

responsibility and power to solve the problems. Fig. 3.3-3 shows the results. 

0

5

10

15

20

25

A
dm

in
is

tr
at

io
n

P
la

n
n
in

g

D
e
si

gn
in

g

C
o
n
st

ru
c
ti
o
n

S
u
pe

rv
is

io
n

O
pe

ra
ti
o
n

M
ai

n
te

n
an

c
e

 

Fig. 3.3-3 Problems classified into the responsible section 

In short, among the problems of STP, "Operation" is only responsible to solve 9 problems, while 

"Maintenance" responsible 14. That is remaining 37 problems should be solved by other section, such as 

2 by "Administration" section, 20 by "Planning", 14 by "Designing", 1 by "Construction Supervision". It 

should be noted that efforts by sections other than O&M section is needed. 

(1)-3-2 Evaluation of treatment performance of STP 

Results of 24hours sample by using automatic sampler was shown in (1)-3-2-1 Results of detailed 

analysis, while past one year water quality analysis data recorded by SANEPAR was described in 

(1)-3-2-2 Statistical analysis of annual water quality data. 

(1)-3-2-1 Results of detailed analysis 

"Influent" and "Effluent" data for 7 STP where 24hour sample was analyzed were described shortly in 

the following Figure 3.3-4 to 3.3-8. 

However, CIC Xisto of those data may not have proper sample as there was an accident of lifting pump 

at night that may have effected effluent quality and may not represent normal effluent. 

BOD: As to BOD, many STP attains approximately 75% removal rate. For further removal was attained 

by Morretes which adopts "BAF" and Faz. Rio Grande "Aerated Lagoon". "Aerobic biological 



- 19 - 

treatment" shows far more efficient treatment performance than "DAF" nor "Un-aerated Lagoon". 

COD: Removal ratio of COD is lower than BOD ranging lower than 75%. Lower value of 50% was 

found. In addition to Morretes and Faz. Rio Grande which are relatively good performance, "Un-aerated 

Lagoon" of Padilha Sul indicate preferable performance too. 

SS: As for SS, removal ratio is mostly in the range of 75%. Those of Morretes and Faz. Rio Grande 

show higher values as the case of BOD removal. 

T-N: As for nitrogen removal, removal rate remain almost zero. That is why nitrogen removal begins 

from biological oxidation of ammonia to nitric acid but existing process which includes "DAF" or 

"BAF" and "Aerated Lagoon" of little aeration time cannot afford to supply enough treating hours to 

accelerate those nitrifications. 

T-P: As for phosphorus, except for some removal tendency for Faz. Rio Grande and Padilha Sul where 

lagoon is adopted, removal ratio seems insufficient too. 

It should be noticed here that influent concentration of Padilha Sul is extremely higher than normal 

domestic sewage as T-N over 100mg/L, T-P over 10mg/L and it may be notified as some industrial 

wastewater is influencing the STP. 

 

Fig. 3.3-4 BOD removal                Fig. 3.3-5 COD removal 



- 20 - 

 

Fig. 3.3-6 SS removal                  Fig. 3.3-7 T-N removal 

 

Fig. 3.3-8 T-P removal 

 


	表紙

	目次

	A2-1 C/Pによる供与機材受領レター
	A3-1 プロジェクト・デザイン・マトリックス（PDM）の変遷
	A4-1 下水管路維持管理の現状調査結果
	A4-2 水質測定による浸入水量の調査方法
	A4-3 CMAパイロットエリアの流量調査
	A4-4 沿岸部パイロットエリアの流量調査
	A4-5_更生工法部分補修デモ施工_J
	A5-1 対象下水処理場の概要調査



